EXHIBIT 1

City of Stockton

SCITY OF STOCKTON

=
ViUuD

MUNICIPAL UTILITIES DEPARTMENT

Sewer System
Management Plan

(SSMP)
Appendices



EXHIBIT 1

Appendix 1

City of Stockton Council Resolution 07-0108
SSMP 2011-2015 Approval

City of Stockton Council Resolution 2016-03-26-0302
SSMP 2016-2020 Updates Approval

City of Stockton Council Resolution XX-XXXX
SSMP 2025-2031 Updates Approval



EXHIBIT 1

Resolution No. 1 1 -01 08
STOCKTON CITY COUNCIL

RESOLUTION AUTHORIZING FINAL APPROVAL AND CERTIFICATION OF THE
2011-2015 SEWER SYSTEM MANAGEMENT PLAN AS REQUIRED BY STATE

WATER RESOURCES CONTROL BOARD ORDER NO. 2006-0003-DWQ,
STATEWIDE GENERAL WASTE DISCHARGE REQUIREMENTS FOR SANITARY
SEWER SYSTEMS
[...]
GlOSSATY OF TEIMNS.....c.cotieesisiiviestisisssinssssntsinniss s sraseststassstsessesssrs s sassassesars s ebasasasesasassssssess A-1

APPENDIIEB ..cccmmmemssnsemssesronamassanssrmnsaresssansasssnssss i isb i ST s i iaivs s i s iiosomsasisssios s B-1
EBroency Seenarion s amicmssomismonssmsmems s s sssasrsnerassmssiines B-1
N e 1 o0 1 OO PRSPPSO PP PP B-1
Initial Response and Response Action Plans.........cccerinneninininiines B-2
ACHON PLAA INB. TouomeomssnensusmmernenenssnnenanenasssnsssssisEEHE1S 3144898 H SRS ARIRH TSR ARSI ST v B-3
ACHON PN ING. 2. rves o sarmranssesssssiisnsssssisssisissies s5emomess s ms s fVsossssmitas s v s Sases s v s s ann s B-7
AT PIAI TN Do monssoss v sorsssss s s s s s s o i e v aa s S S R A AR RS 358 B-15
Netiom Pl N decommsmssusuimmumssomsmmssossusmmms s B-21
ACHON PLAN INO. 5..eiiiiiiiiiiieereeeiee et sreese e sreesie e sraesbsssan s b sab s s s e s bn s san s et s s a s s r s b s R s B-25
ACHON P1an NO. B.uuieciiirsirmssnmmmsesssamsmsssnsneanmsssasassasnsoresassasdisshisi siss s sasssusas sgssdbissnasssiasonss B-33
KON PN INQ, Tocverrsnummnonsrsmmmnnonsssmasassnnuanysssss A54485 S50 0oF s 4590 95HH s Al S ATV Sads U s B-41
ACHON PIANING. B.....oeinounnssnsssessisssississsssnsassssss saiissssssssisssssssspisess s sssemmuarsrssausssmns s B-43
B nTes LT AP ARRR—————— B-49
Aetion Plan Mo, T0..queimmmmneusmsss o ssmsmsassimsommincsonssmst s mssasmasasssnons s sss w0413 B-51
ACHON PIANNO. 11 ettt eerteee e eraee s aee s sass e a s e e sae e e s s aan s saa s s s esssais B-53
ACtiON PIAN NO. 12..ueiiiiieirrecrierieecsesesessnsseereesessatsssssssssssasssssassssssnssssansssasssssssnssssssasesns B-59
Action PIAR DL 13 e sers commrnonssnmammensssnssnsnsmns s 655550 EEE SRR A R PR AR ATV S oo B-61
ACHON PIATL ING. T2h.. cocnsnneonsanponssisisssssssssssssssissns e issssssems foommensessmsmmseissssssusassiannss B-65

B Page



EXHIBIT 1

Action PIan NO. 15, ittt ee e B-69
ACHON PIIN O 10 i mmsmssssmorssmssssesesmmsssnssasss s s s s sssmisssnss B-71
APPENDIX C oottt et ettt e e st et et s eeeae et et e e eneereneeses e s e e e C-1
Sampling and MONITOTING .......covvveviuriiieieieieieiee et ettt eeesere e enan C-1
MUD Wastewater Sampling and Monitoring Capabilities........oocviiveeeeeeiiveeeerieeeeeeeen, C-2
Instructions for Sample Collection, Identification, and Chain-of-Custody Form ............. C-3
Sample Collection, Identification and Chain-of-Custody Form..........cccccooveveverveverrnnnnn, C-5
California Department of Public Health Recommended Emergency Sampling Kits........ C-7
APPENDIX 12, cmommumenssnsnsssimorms s o ims i ilisessissms soen rensssss sinseretms syasmmspssavson D-1
Threat IdentifICation. ........oueeeiieiceiieeee ettt ee e et eneenens D-1
APPENDIX B wnyomessosvomcronviyssaismms s st raiiissss s 5oiismnin ssansssass s s a1a tans s ses sosans sisasims e E-1
Threat Identification Checklist .......coueiiiiieeicicee et E-1
APPENIILX T oo susnocsovcorossusessyonsinms ot iissiassiessisissniiimmaasasansens s sessssmsaes s srmssansn ssbuesmsssnsesns F-1
Sanitary Sewer Overflow Response PIan .........cccooeeiiviiiiiiiiieeeeeeee e, F-1
APPEINIDIEX 3 usinsosssssssnsssnsussssse sasissssssss s 6856455 inms exs1smmmnsssssantsss som£sassss wee st mss sasssssomss s seaso s G-1
After Action Reports and NOES........oveeueieueeeieiieiceieie ettt G-1
- Page

xvii



EXHIBIT 1

THIS PAGE INTENTIONALLY LEFT BLANK

~ Page

xviii



EXHIBIT 1

Section 1

Purpose

This section of the Emergency Response Plan (ERP) presents the City of Stockton’s
wastewater treatment and collection systems strategy for response to emergencies
caused by natural disasters or other unfavorable conditions. The ERP specifies
procedures that are to be followed in the event of an emergency involving hazardous
chemical release, fire, natural disasters, terrorist, bomb threats, or other malevolent
acts.

Although this plan provides a framework for emergency response, it does not identify

and discuss every potential situation or problem that may occur during every possible
emergency. Rather, it serves as the basis for more specific planning and checklists or
Standard Operating Procedures (SOP’s) to be developed by the people most likely to
be required to respond to a given situation.

A situation may develop which requires immediate action in order to prevent serious
danger to life, environment or property. In most cases, those who are on-site when they
encounter the situation will make such time-sensitive decisions. Actions which could
have a significant effect on other portions of the collections system, or which are
considered major, should only be taken if they are absolutely necessary in the judgment
of the personnel involved.

The purpose of the ERP is to identify potential emergency scenarios, provide for a
timely and effective response action, and minimize injuries, facility damage, and
disruptions of service, i.e., lessen the impact to the community. The ERP provides MUD
with standardized response and recovery actions to be taken during an emergency
relating to the City of Stockton collections system facilities. Specific Action Plans (AP)
are included in this ERP (see Appendix B), and should be used when responding to
specific events and incidents.

The onsite Emergency Operations Center (EOC) is located in the Main Plant Operations
Control Room. For large-scale emergencies, the County Office of Emergency Services
(OES) will be utilized.

Page 1 =



EXHIBIT 1

THIS PAGE INTENTIONALLY LEFT BLANK

Page 2



EXHIBIT 1

Section 2

Mutual Aid Agreements

The City of Stockton, as part of the State of California’s Mutual Aid System, has
established emergency planning partnerships with other parties who have agreed to
assist the utility in an emergency event. A list of these agencies and a brief description
of their emergency responsibilities (Emergency Planning Partners) for both water and
wastewater utilities is provided on page iv.

Mutual aid agreements and shared resources are available in the event of an
emergency depending on the type and magnitude of the incident. City and County
mutual aid resources are activated upon corresponding Emergency Operations Center
(EOC) activation; State resources are available upon declaration of a disaster area by
the Governor. Federal resources are available in the event of a Presidential declaration
of disaster. Information concerning these resources and agreements may be obtained
by the representative response-planning agency at each level (City OES, CalEMA, and
the National Response Center). Mutual Aid Resources and contact numbers available
to the water, wastewater and stormwater utilities, depending on the type of emergency
are included on page iii. In addition, the “Multi-agency Response Guidance for
Emergency Drinking Water Procurement and Distribution” is produced by the
Governor’s Office of Emergency Services and is included on page iv.

— Page3



EXHIBIT 1

THIS PAGE INTENTIONALLY LEFT BLANK

— Page4



EXHIBIT 1

Section 3

Wastewater System Description

Approximately 923 miles of sanitary sewer mains and 23 pumping stations connect
customers of the City of Stockton with the wastewater treatment facilities. MUD serves a
population of 291,141 (2006 census) customers through over 73,000 connections. The
Stockton Regional Wastewater Control Facility (RWCF) is located on the San Joaquin
River in Southwest Stockton. Treatment processes include pretreatment, primary,
secondary, and tertiary. The facility is designed to treat a flow of 55 million gallons per

day (MGD). Operating 24 hours a day, the average daily flow is 33 MGD.

General Owner/Operator Information

NPDES Permit Wastewater:
NPDES Permit Stormwater:;

No. CAD079138
No. CAS 083470

System Owner/Operator

City of Stockton Department of Municipal Utilities

425 N. El Dorado Street
Stockton, CA 95202-1997

Treatment Facility

Stockton Regional Wastewater Control Facility (RWCF)

2500 Navy Drive
Stockton, CA 95206

Number of Service
Connections/Population Served

73,000 service
connections

291,141 population

Miles of Sanitary Mains/Number of
Pumping Stations

923 Miles Sanitary mains | 23 Pump Stations

Type of Treatment Provided

Primary, Secondary, and Tertiary

55 MGD Primary

Treatment Capacity and Secondary 55 MGD Tertiary
Treatment Plant Discharge San Joaquin River
Miles of Storm System 620 miles of storm line 77 Storm Stations

— Page5




EXHIBIT 1

Wastewater Treatment Plant Information

The Plant Flow Diagram is on page 11, followed by specific building layouts on page 17
and 19, and a topograph map on page 13.

Headworks

Influent flow enters the Headworks through an influent collection structure, which
distributes it into four (4) screening channels. Each channel contains a mechanically
cleaned bar screen. Following screening, the flow is distributed to six (6) grit removal
channels. The influent raw sewage continues to flow through the Headworks into six (6)
Parshall flumes. Following the Parshall flumes, sewage flows through four (4) channels
that convey it to the influent pump station wet well. Sewage is then pumped to the
primary influent distribution structure.

Primary Treatment

The primary treatment process consists of eight (8) primary sedimentation tanks. All the
tanks (with the exception of #5 and #6) use chain-and-flight scraper mechanisms to
convey settled solids to the end of each tank. Tanks #5 and #6 use circular scraper
mechanisms to convey solids to a center hopper. Primary scum is collected from the
surfaces of the tanks and pumped to the primary scum thickener located near the
digester facility. After thickening, scum is pumped directly into the digesters. Eight (8)
primary sludge pumps are used to transfer primary solids to the gravity thickeners or
anaerobic digesters. Two (2) pumps are provided for each pair of sedimentation tanks.
One (1) pump is used to pump solids from both tanks while the other pump provides
standby capacity. Gravity settled solids are then pumped to the anaerobic digester.

The Enhanced Primary Treatment (EPT) system consists of two (2) chemical dosing
processes. The first process injects ferric chloride solution into the influent wastewater
stream, prior to the bar screens, using one (1) of two (2) available 4.4 gpm capacity,
positive displacement pumps. The ferric chloride solution (typically 25-40%) is contained
in two (2), 10,000-gallon capacity storage containers, which are located within a
concrete, secondary containment structure. The containers are located directly adjacent
to the north side of the primary sedimentation basins.

Eyewash/shower stations are located both within the ferric chloride containment
structure and outside the containment structure, in case of chemical contact.

Secondary Treatment

Three biotowers provide secondary treatment. Flow is pumped from the biotower pump
station and distributed using motorized arms. Effluent flows by gravity to the recycle
pump station and effluent channel. Treated flow either returns to the biotowers through
the recycle channel and pumps or continues flowing by gravity through the effluent
channel to the secondary sedimentation tanks. Four (4) circular sedimentation tanks are
used to separate secondary effluent from solids in biotower effluent. Secondary effluent
pumping is provided by two (2) pump stations that convey flow to the pond system. The
secondary sedimentation tanks are each configured with a single progressing cavity

Page 6 - - —



EXHIBIT 1

sludge pump that conveys underflow to the gravity belt. Thickened sludge is pumped to
the anaerobic digester.

The RWCF uses three (3) facultative ponds with a total surface area of approximately
450 acres with an average depth of six (6) feet. Treatment processes occurring in
facultative ponds vary seasonally and include nitrification, denitrification, ammonia
removal, and microbial decomposition/ stabilization of organic material (biochemical
oxygen demand [BOD] reduction), heavy metals removal due to large surface area
created by algae blooms. In addition to the wastewater quality benefits, the ponds
provide significant storage capacity for equalizing flow and mass loading on the tertiary
treatment plant. Wastewater levels will be drawn down in the ponds during the summer
and fall to provide additional storage during winter storm events. The ponds are
designed such that Ponds 1, 2, and 3 can be operated in series or in parallel. Pond 4
operates as a constructed wetlands that provide additional treatment.

The Tertiary Raw Wastewater Pump Station includes four (4) vertical turbine pumps that
deliver pond effluent to two nitrifying biotowers where the effluent goes to the raw water
channel, where it is pumped to the dissolved air flotation system and filter systems. The
flotation system includes four (4) circular dissolved air flotation (DAF) thickeners and
ancillary equipment that are designed to remove algae from pond effluent prior to
filtration.

A polymer addition system is used to provide coagulant aid to the tertiary treatment
processes. The polymer system includes two bulk storage tanks that can be filled from
trucks, transfer pumps, a two-batch day tank, and circulation pumps. The circulation
pumps are used in a pressurized loop that allows injection at the DAF tanks. The
polymer dose is set manually at each DAFT.

The tertiary treatment plant includes six (6) deep-bed, dual-media filters. The filters

have a conventional design that uses sand and anthracite filtration media. The Filtered
Wastewater Pump Station includes three (3) vertical turbine centrifugal pumps that

convey filtered wastewater to the chlorine contact channel. The filters have a backwash

system that uses filtered wastewater that is pumped from the chlorine contact basin to

clean the filters. Backwash is conveyed to a backwash pond where solids can settle and

be removed periodically by dredging. Backwash wastewater is pumped from the pond to

the facultative ponds. An air scouring system is used to assist the backwash operation. \I\"

cnlorine. EQUI cniorine i1s p

mnmmmemmormmﬁﬁmmmw%%
wastewater n |n jectors to produc

Anhydrous ammonia (19%) is pumped from a 4,500 storage tank to the inlet of the
filtered water pump station. When pumped to the chlorine contact basin, a reaction

——— Page 7 ==



EXHIBIT 1

happens with chlorine to form chloramines, which is an optional form of disinfection.
From time-to-time, the plant has some residual ammonia in the wastewater and the
operator will not use the anhydrous ammonia as a source, but the naturally occurring
ammonia.

The sulfur dioxide storage system consists of a horizontal steel tank housed inside a
containment structure. Liquid sulfur dioxide is piped to evaporators installed in an
adjacent building. After evaporation, sulfonators convey gas to injectors where gas is
mixed with water to make a sulfur dioxide solution, which is injected into the chlorine
contact channel to reduce residual chlorine.

Solids Handling

The RWCF has two (2) circular gravity thickeners, which are used to thicken primary
sludge. Primary sludge is pumped into a flow-splitting structure where flow is evenly
divided between the two (2) thickeners. Ferrous chloride is injected to bind hydrogen
sulfide and enhance solids capture and thickening. Overflow from the thickeners is
routed to a recycled pump station that conveys the flow back to the primary treatment
system. Thickened sludge is pumped to the digester complex.

The Gravity Belt Thickener (GBT) system consists of two (2), three-meter units used to
thicken secondary sludge by using a cationic emulsion polymer dosing system. The
polymer is supplied in 280-gallon totes (typically, two (2) in number) that are further
contained in a concrete, secondary containment structure. The GBT facility is a covered
facility located on the northwest side of the Dewatering Building. There are emergency
eyewash/shower facilities at the GBT in case of contact with sludge or polymer.

The anaerobic sludge digestion system consists of three (3) million gallon digesters.
High-rate pump mixing is provided by centrifugal pumps. Sludge is removed from the
bottom of the digester using progressing-cavity pumps or through overflow boxes at the
top of the digesters. Sludge is heated in spiral heat exchangers using hot water from the
cogeneration system. Digester gas is routed to a low-pressure gas storage tank.

The cogeneration complex includes three (3) 1,050-kW engine generators designed to
operate on digester gas or natural gas (the system is not designed for using mixed gas).
The system is operated to minimize the electricity consumption from the utility feed and
to provide heat to the anaerobic digestion system Excess heat can be rejected to the
atmosphere using air-cooled radiators. In addition to the gas-driven engines, a diesel-
driven 1,750-kW generator is available to provide standby power.

A sludge lagoon provides emergency flow equalization. Stored solids will be removed
from the lagoon by a contractor. Once the sludge has been treated for pathogens in the
digester, it is called biosolids.

Biosolids from the active digesters 4 and 5 is routed to digester c, which is utilized as a
holding tank. Operators pump from digester C to holding tanks at the press building
where two (2), 2-meter filter presses are used to dewater solids from the digesters.
Solids are conditioned with polymer solution prior to dewatering. Dewatered cake is
pumped to a truck loading station using positive-displacement pumps. Filtrate is

Page8 - =



EXHIBIT 1

conveyed to the Recycle Pump Station. Dewatered cake is conveyed to a flat concrete
slab with a push wall. The cake is loaded into trucks using a front-end loader. The cake,
which meets Class B standards, is hauled offsite for reuse or farm fields as a soil
amendment and rich source of nitrogen and phosphorus.

— Page9



EXHIBIT 1

THIS PAGE INTENTIONALLY LEFT BLANK

—  Page 10



EXHIBIT 1

Facility and System Maps

Plant Flow Diagram

CITY OF STOCKTON REGIONAL WASTEWATER CONTROL FACILITY PC1
FLOW DIAGRAM - July 2008
PC2 Biotower Pump Station
From Service Area . PC3 .m_._we._.a Recycle ool
— - |-V
1; ! Primary sau.ﬂu ey PC4
= g ﬁ Esosm Effuent | m_osim_. Influent

RWCF

Influent L [

5 = = Dacant
- - , -@.—% T PC7
A " e =
Channels ¢ Raw Sewage PCE
S || ] Fluries Pures @
Digester G I @ * .
2._8__ o_..é.
n.:..:w.. | Belt Filter Presses < w._.é_.: ﬂgoaa__us._
Biosolidses m m N AW - $[ Secondary Clarifiers
=N N - 7%
- | | e =B ES

| A.Ira!-'L

— e e e Ermer

4

Secondary Effluent
Pump Station

3Q 4[]

Page 11



EXHIBIT 1

ZT98ed

MNVE 1437 ATTVNOILNZLNI 39Vd SIHL



EXHIBIT 1

Topographic Map of Plant

Page 13




EXHIBIT 1

¥1 98eq

MNV1E 1437 ATTVNOILNILNI 39Vd SIHL



EXHIBIT 1

Stockton Service Area Map - Water Wells

E f ~ ._ *_ i 1
« ! fiey
,.. & aPE [ .,.ﬁJ ( / _ = ¢ x:.
2 o'l ﬁ {E } \
2 \E i [ [
— ! , \ 4 |
- Lt g \ b kn
ks CrETe 7/ W/ 40
\ o ° ‘y R
\ Tt
J - . \ } )
\ b N T E oef L 7
\ S 2 \ // 4 @ N
N \ ,, 4 &
3 Y e
< =/ G 7 /J w 2 B\
= 4
= E = o Bl... -
. o 5 a9 i
= & fa&\r \\ﬂ\.m.r Ry W m,. .../ /. A TGO —
1 2 e T g frsio s
- \ —
l— | 5 53 = = ot g
| = 3= 2! cauEORI . poRre ~J =
| 8 - e by YO .m T
= g - !
,_ i ..«- - Teny =
N ISIM 7 m G ~®
- = ponano St W = £
- ‘.. - “
=) T a
o e o 9 y :
= e 2
T~ N\ =N g
= -
e =) ﬂf‘ QU Siuanow il
2\ ) _
P <
= E .ﬁ °
E - E
8 &5 i
Ny =S jis
% 0!'.'..“ » _W,‘ |
[ a? o ..\,
= N G
4 /|
< \\I/'\/“‘I‘Jl
9
8 s
d =
e g
il rl\/

Page 15




EXHIBIT 1

g1 a8eq

MNVYE 1437 ATIVNOILNZLNI 39Vd SIHL



EXHIBIT 1

-t

FACSLITY / DISCIPLINE
NiMBERS AND NAKES

ND. DESCRIPTICN

19 HEADWORKS

11 HEADWORKS 0DOR COMTROL

12 FERRICCHLORIDE STORAGE AND FEED
15 PRIMARY SEDIMENTATION

18 SIOTOWER PUMP STATICH
BIOTOWERS

EECONDARY SZDIMENTATION
SEQONDARY BFFLUENT PE.NO. 1
SECONDARY EEPLUENT 5.0, 3
CRAVITY THICKENERS

GRAVITY BELT THICKENER STRUCTURE
THICKENING RECYCLE PUMP STATION
ANAERGEIC IIGESTERS

SLUBCE LAGQGCH

SLUDGE DEWATERING SUILDING
FILTRATE RECYCLE FUMF STATIOR
SLUDRGE LOADING